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List of Attachments FRAFFEE:
Appendix 1: 3 pages of Photo Documentation Fff3%1: 371 H S

Summary of testing R E:
Name of test and test clause {R¥ 4% FRM &K
Test items |71 H Sample Number #£ 54w 5

T.1: Altitude simulation / /& A4

T.2: Thermal test / Ji& & I

T.3: Vibration / k%) B1# - B10#
T.4: Shock / i
T.5: External short circuit / #2255 1%

T.6: Crush / % or Impact/f# Cl# - C10#
T.7 Overcharge / i 78 # B11# - B18#
T.8: Forced discharge / 5 il Ji . C11# - C30#

Sample description B8

Sample Number State of samples
B BEAIRES
The conditions of the batteries of samples No. B1 # — B5# are at first

cycle, in fully charged states.
R g 5 B1# - BS#YHE — A 78 JBCE A 58 4 70 iR I Bk .

B1# - B1O# The conditions of the batteries of samples No. B6# — B10# are after 25
th cycles ending, in fully charged states.
FF i 9 5 B6# - BLO# N 25 AR 78 18 A Jo 3U) i 7 4 78 FEUIR S ) R
The conditions of the cells of samples No. C1# - C5# are at first cycle
at 50% of the design rated capacity.
T g CL# - CHHAEE — IRAEIA 70 00 J) S 78 Pl B PR PR B 509%01K
NP LR

Cil# - C10#

The conditions of the cells of samples No. C6# — C10# are after 25th
cycles ending at 50% of the design rated capacity.

T i 9t 5 C6# - CLO# N 25X AR 78 T i A 301 5 70 R 2B AR PR 2 B ) 50064K
NP LR

The conditions of the batteries of samples No. B11# - B14# are at first
cycle, in fully charged states.

P g 5 BL1# - BLA#N SR — OB 70 i F A 915 7 4 78 r RS O R
Bl1# - B18# it

The conditions of the batteries of samples No. B15# - B18# are after
25th cycles ending in fully charged states.

Ff-ft 4 5 B15# - B18# 425K A 78 I HEL A e 56 4 e B RS e L i
The conditions of the cells of samples No. C11# — C20# are at first
cycle, in fully discharged states.

B2 5 CL1# - C204# 9 55— IRAE M 78 T8 i il 391 5 A I HEUIR S Y HLats

C11# - C30# —
The conditions of the cells of samples No. C21# — C30# are after 25th
cycles ending in fully discharged states.
B bt i 5 C21# — C30# 25 UKARIA 78 T8 HL A 1 58 B RS T HLES
Shenzhen Beihang Testing Co., Ltd. Phone : +86 755 8650 3482 Shenzhen Beihang Testing Co., Ltd.
Fax: +86 7558650 3182
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Test ProcedurediliRFEFe:

1. TestsT.1 toT.5 are conducted in sequence on the same battery, Tests 6 and 8 are conducted using

not otherwise tested batteries. Test T.7 may be conducted using undamaged batteries previously used
in Tests T.1toT.5 for purposes of testing on cycled batteries.

L b, D 2 W A [ (1 — 4 it B AT R T.A 2 T.5. IS T.6 FIT.8NAAE FH AR 3 Ah sl Beried ) it o 15
T.7R DU I S AT AR ER T B T i R R st AT, DM B AT RGP A i i it L

2.Inorder to quantify the mass loss, the following procedure is provided:
Mass loss(%)=(M;-M,)/M;%100
N1 EMFES R, TR AR R (%)=(Mi-M,)/M;x100
Where M; is the mass before the test and M, is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as" no mass loss".

A MR AT B, Mo i85 AP . A RS R AV I R 3R T AU, A T R AR

Mass M of cell or battery Mass loss limit

H R FL Y ) O Joi A0 R PR A
M<1lg 0.5%
1g=M<75g 0.2%
M>75g 0.1%

3. In test T.1toT.4, batteries meet this requirement if there is no leakage , no venting ,no

disassembly ,no rupture and no fire and if the open circuit voltage of each test battery after testing is
not less than 90%ofits voltage immediately prior to this procedure.

ENAATIET.A, B LB oM<, R, TR K, IF AR ik e e
Ja BIFF I B AN T HAEREATIX — 3R 50 5T L 4 90%

Shenzhen Beihang Testing Co., Ltd. Phone : +86 755 8650 3482
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Possible test case verdicts a3 % -

- test case does not apply to the test object ................ T N/A
FIEANE It 5

- test object does meet the requirement ..................... © P (Pass)
IR e

- test object does not meet the requirement................. " F (Falil)
MEARF & IE

Date of receipt of test item #WHR ......ccccveve. . 2023-11-14

Date (s) of performance of tests BEBAUTHMA ....... 2023-11-15 to 2023-11-29

General remarks & AR

The test results presented in this report relate only to the object tested.

AR IR S5 RO AR i A 5T

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory. Az 15 R 8 AL = T LHEA 1S 2 5= il

Throughout this report a point is used as the decimal separator.

TEREA A, —A S AN BR AT
General product information #H =38

Product name Rechargeable Polymer Li-ion Cell | Lithium Polymer Battery
I E=L A RS YR TR HE T RS
Typefmodel LP802059 LP802059
EE9S)
Nominal voltage
Rated capacity 1100mAh 1100mAh
BE R B
Recommended charging
voltage 4.2V 4.2V
BRPR 78 FL L
Recommended charging
Current 220mAh 220mAh
Bk 78 F LR
Maximum charging
current 1100mA 1100mA
ORI
Maximum discharging
current 1100mA 1100mA
B ORTBCE FLR
Discharge cut-off voltage
o P 2 L 3.0v 3.0v
Dimensions N "
R 61.0mm*20.0mm*8.0mm
Weight

- 2
Appearance . Silver almost cuboid
LA R KT &
Remark: The batteries consist of one cell.
&y HI A S A R
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UN38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.34.1

Test T.1: Altitude simulation/ B

P

Test cells and batteries shall be stored at a pressure
of 11.6 kPa or less for at least six hours at ambient
temperature (20+5°C)/ K H it Al L 7E

P H20£5°C. KK SIA KT 11.6kpaf ) 5iH
JEAEA DT84/

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.
[T & 20K TEmERUR. TNl L£E
ML ool OB UL T KL RSB il
5 BT % F IS AV TSR S 990% . LT
T HEU 7 TSR AN T 78 4 T80 i O RS AT Hl
o

No leakage, no venting, no
disassembly, no rupture and no
fire. / iR LEMW. Lo
filts TORBZR VA K ToHE KA -

The data see table 1. / M %k
P EL.

38.3.4.2

Test T.2: Thermal test/i& BE RS

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10times,
after which all test cells and batteries are to be
stored for 24 hours at ambient temperature
(2015°C). /1 et S JBE 72+ 2° C IR H il B &
BN, SR JE AE- 40+£2°CIIFRET H i B 22 /064
/NI o i P A PR B K R RN (] 93043 e kA
10K, 5o KB i E 202 5° C IS5 FH 5 E 24718
i

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /%F T KA, 1 i AMEIR +
JECE I T fe /D 12>/

N/A

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[ESFI AT & 2K OB, TNk, LE

v R TR T KIS R e e it il
BUE BT % B AV T AT T2 F R 990%. LT
T FEL S 7 THI R SR AN I F T 78 4 T80 i R RO A R
e

No leakage, no venting, no
disassembly, no rupture and no
fire. / LW LEM. Lo
filts TR LT KBLA

The data see table 1.
MR E WKL
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Clause Requirement + Test Result - Remark Verdict

38.3.4.3 |Test T.3: Vibration/3Ezh P

Cells and batteries are firmly secured to the
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One P
of the directions of vibration must be perpendicular
to the terminal face. /Ff it 20 2 [l M 2 2 AEHR BN &
A b RELAEZPIEA, LL7THZHE N %200Hz,
SRIG I B THZ Y —MER, —AMEFF 157>
Bo XPRE AN FAHEE B 7 9] B AEFR 120K, 353
AN o e —ANRB T [ 06 0 T ELRE AR
[T

The logarithmic frequency sweep shall differ for cells
and batteries with a gross mass of not more than 12
kg (cells and small batteries), and for batteries with a
gross mass of more than 12 kg (large batteries). /%
TR AR T-12Kg IR i (P A6 /I b ) AR o
12kg i HL K HL ), X B AN ]

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased to P
200 Hz. /AT HUSFI/ N, XS W7THZIT
SR TRFF LGN B RN B B 2015 S 18Hz, SR G 4R
IR 7E0.8mm (B RRS 1.6mm) JEH8 A2 B 315
M 8GN (SR L1 NB0HZ), 46 i A (5
FR{E8gN EL B AZ 3 I $]200Hz .

For large batteries: from 7 Hz to a peak acceleration
of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25
Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased N/A
to 200 Hz. /X TR, XSO MTHZIF 4G IR
FR1gniy s K I B BB 9 18HZ, SR KR
FFAE0.8mm (s A% 1.6mm) 18 042 B 2 i A0
HIFIA R 2gn (JIR L N25HZ), K K s FE AR
2gn EL 244 i £1]200Hz .

Shenzhen Beihang Testing Co., Ltd. Phone : +86 755 8650 3482 Shenzhen Beihang Testing Co., Ltd.
Fax: +86 7558650 3182
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Clause Requirement + Test Result - Remark Verdict

Cells and batteries meet this requirement if there is | No leakage, no venting, no

no leakage, no venting, no disassembly, no rupture |disassembly, no rupture and no
and no fire during the test and after the test and if fire. / LWk~ LEMW. TH
the open circuit voltage of each test cell or battery |, a2 M TEE KILE .
directly after testing in its third perpendicular
mounting position is not less than 90% of its voltage |The data see table 1.
immediately prior to this procedure. The requirement /R R W1, =
relating to voltage is not applicable to test cells and
batteries at fully discharged states./F:CFl Lt 75 &
BOR: TRERK. TIRR. TR, T ol
RUUSTCHE KR AL B AL I T 2 L AN
T I AT 2% H R 990% . LT 56 T+ Ha 5 T g 22
SRANE T 58 A0 E 5 B RS A HEI

38.3.4.4 |Test T.4: Shock/dr P

Test cells shall be secured to the testing machine by
means of a rigid mount which will support all
mounting surfaces of each test cell. Each cell or
battery shall be subjected to a half-sine shock of
peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration
of 50 gn and pulse duration of 11 milliseconds. Each
cell shall be subjected to three shocks in the positive
direction followed by three shocks in the negative =
direction of three mutually perpendicular mounting
positions of the cell or battery for a total of 18
shocks. /LAFE [ FRIFEEE I S A BRI WA FUES
B b DA J9150gn i 1B SZ RNk By, kb RE
Z:ems, AN, KHO AL 2 i RN Z50gn ik
MRREEIN [ LAms )2 IE SR By, BN R L 2HE
AN HAH TR L FIB e 7 R IE T IR 2252 = I
i, BEAERITMZZ =, B8
iio

Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds
for small batteries and 11 milliseconds for large
batteries. Each cell or battery is subjected to three
shocks in the positive direction followed by three
shocks in the negative direction of each of three
mutually perpendicular mounting positions of the cell
for a total of 18 shocks. The formulas below are N/A
provided to calculate the appropriate minimum peak
accelerations /4> I8 52 el IR g 5 Bk T
R, N R A KRR SR [R] y6ms, K HET
BRI FRE LI (A 1Ims,  BEANFE Db 0 = A FLAR
e LAY R 22 2B T A 1 IR DT [ 432 =ik, AR (E
RITGEZ = ppdy, SIS 2180 1 4L R i
) 23 SR B T P /N AR D

Shenzhen Beihang Testing Co., Ltd. Phone : +86 755 8650 3482 Shenzhen Beihang Testing Co., Ltd.
Fax: +86 7558650 3182
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Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

Acceleration(g )= {@]

Small batteries \ mass* 6 ms

whichever is smaller

50 gy or result of formula

Acceleration(g ) = \“ 30000 §
M

Large batteries mass * | 11 ms

whichever is smaller

* Mass is expressed in kilograms.

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[ ST S 2K oERk. TiRK. I©H
v EOM R RV LT KR s e R i ]
5 T B H S AMIC T DU A T B8 HL R 190% .
SIS R 7 T ) S SRAN R FH 1 58 4 T8 H A ) RS
ZIERI

No leakage, no venting, no
disassembly, no rupture and no
fire. / iR LEMW. Lo
filts TORBZR VA K ToHE KA -

The data see table 1.

/A HHE WAL

38.3.45

Test T.5: External short circuit/4 N ER4E %

The cell or battery to be tested shall be temperature
stabilized so that its external case temperature
reaches 57+4°C and then the cell or battery shall be
subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57+4°C.
This short circuit condition is continued for at least
one hour after the cell or battery external case
temperature has returned t057+4°C. /{431 55
IR RS EAEST £4°C, LUMERE G AR A S
57+4°C, SRJERAT il IE SR /N T-0. LER A ) 5 FEL FHL
[l R BEAT AR, AR AL IS RIR KR 357+4°C L J5
TREFREOIRS LN B ES

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./H,
ORISR AR R o DL 2 SR 67>/
W, SAREJEARL170°C, HFHILH . TorZEmMm
T KGR

No disassembly, no rupture
and no fire during the test and
within six hours after the test./

FEMRIE R DA 2 JG 64N /N
W, AhRIBEARETL170° C,

FHT . RIS K

MG IR

The data see table 1.

[ PREHE WAL

Shenzhen Beihang Testing Co., Ltd.
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Clause Requirement + Test Result - Remark Verdict
38.3.4.6 |Test T.6: Impact / Crush/#i/H & P
Test procedure — Impact (applicable to cylindrical
cells greater than or equal to18 mm in diameter) /f# N/A

dr (& A T EAR KT 85 T-18mm B AL T fLs)

The sample cell or component cell is to be placed on
a flat smooth surface. A 15.8 mm+0.1mm diameter,
at least 6 cm long, or the longest dimension of the
cell, whichever is greater, Type316 stainless steel
bar is to be placed across the centre of the sample.
A 9.1 kg+0.1 kg mass is to be dropped from a height
of 61+2.5 cm at the intersection of the bar and
sample in a controlled manner using a near
frictionless, vertical sliding track or channel with N/A
minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting
surface. PREFE S AE — AT e P . H—
H%N15.8 mmt 0.1mm, KEA/NF6cmI3164
PN R PR SS, K BTEN9.1 kg+0.1
kg E Y M61+2.5 ecm ) & FEVE TR A b

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mm=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be N/A
subjected to only a single impact. /#2532 o [ FE

at,  ONHR P B SR AT E SRR i O
HE4£15.8 mmz0.1mmZ fh K H M EE. &
R A2 —

Test Procedure — Crush (applicable to prismatic, Pouch cell/&84R Bt
pouch, coin/button cells and cylindrical cells not
more than 18 mm in diameter). /& (& T4 =]
W SR, B /AL HEF EARAN I 18mm
I HLES)

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /44 i P
FEPASF I Z A5, F5 R, 7255 —A4
efhof B EE KZoN1.5emis. HrERFSLT, H
FIHILLLS =Miie —

(@) The applied force reaches 13 kN+0.78 kN;

[0 /132 %13 KN20.78 kN P
(b) The voltage of the cell drops by at least 100 mV; N/A
IHE Al R LT T B A2/ 100mV
(c) The cell is deformed by 50% or more of its
original thickness. /HLJBAR JZIA 5 46 5 B2 [150% LA N/A
o

Shenzhen Beihang Testing Co., Ltd. Phone : +86 755 8650 3482 Shenzhen Beihang Testing Co., Ltd.

Fax: +86755 8650 3182
. . Room 202, 2/F, Building F, HaoWei
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A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat
surfaces. For cylindrical cells, the crush force shall
be applied perpendicular to the longitudinal axis. /#%
FETE BAIR FEL A S i 8 Y — THI B e o ZH AT/ T T
P RS B PSR Tt s o [ T2 I A5 0 2 L)
73 T it Hs

Each test cell or component cell is to be subjected to
one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using
test cells or component cells that have not P
previously been subjected to other tests./AEANFE S #B
WA, RGOt S5 R EAE
J3 i B 526/ .

Cells and component cells meet this requirement if | No disassembly and no fire.
their external temperature does not exceed 170°C | /4R, LE KNG KA.
and there is no disassembly and no fire during the
test and within six hours after this test. /HE5 22 | The data see table 2. P
K AEMNRIEFE PR Z JE6A N A, ARRIREEAS | 7 IR % k2.
#1L170°C, JFHAMRITCE KGR E
38.3.4.7 |Test T.7: Overcharge/id7e P

The charge current shall be twice the manufacturer's
recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature.
The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows: /7t
TR N, DA% I PR AR B KRR 88 78 F LGS
FESL TS, DU R 24 /N o A B/ HU S G
T

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /i1 P
SR 3 P B R 7S R R AN 18V, AT Y /)
7 R PR N7 S 1 e PR R e R 7 L RS PR P A B
K22V PHIBUNE

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /40 Sl i P B AR B 78 FE L I L 18V, ARl N/A
B B/ 78 R L N 127 i 3 7 R ) A K 78 L R
1.2£5.

There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test. /[fEMAF A | /TEfE, ToE KIMG KA.

WERETRA, FEs D R KIS - P
The data see table 3.
AR W3
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UN38.3

Clause Requirement + Test Result - Remark Verdict

38.3.4.8 |Test T.8: Forced discharge/3RH#| B P

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /fEZEIR T, FREAHSIEREL12VE
B AR AT RO, R E IR A A B
WG LI 9 )32 B RR PR e K FL FL A

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall
be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test
current (in ampere). /45 5€ I35 A FELAE I AR IBCAE I
W B E R NI DR RIS, B S
{1 5 1 TSRS T (/N ) 2 7 25 5 B DA AR FL AL (%
).

There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test./ZEJX MR | o7 EFITeAE KIS KA .
FTRIGTRA, BTSRRI KIS KA P
The data see table 4.

[ IR EE WAL 4
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Tables
Table 1: T.1~T.5/ &K1 JHAT.1-WAT.5
Test 5.
. . . . . External
Test 1: Altitude simulation Test 2: Thermal test Test 3: Vibration Test 4: Shock Short Circuit
Mass OCV prior MR 1. R MK 2 IR Mk 3: IRFN WAk 4. phis WL 5 A
Sample prior to to test %EE%
No. ¥ i tgst AT I Voltage after T
g il Voltage after Voltage after test/\?olta e Voltage after emp.
H AT = % P Mass loss test/Voltage Mass loss test/Voltage Mass loss or e-testg Mass loss test/Voltage B (°C)
(@) V) JFiEfR pre-test, FRE R pre-test, JRER N EEJ;/ FiE R pre-test,
) | RREHEEAL | o) | RBERER %) ot ) | WRIIEEEAK
6 T HHL IS (%) 6y 1 HL I (%) k J(H/J) : 6y 1 HL I (%)
B1# 16.992 4,182 0.00 99.99 0.04 98.78 0.01 99.96 0.01 99.99 57.7
B2# 16.716 4,184 0.01 99.99 0.05 98.83 0.01 99.98 0.01 99.98 57.3
B3# 16.605 4,182 0.01 99.98 0.02 98.81 0.01 99.97 0.00 100.00 57.6
B4# 16.537 4,184 0.00 100.00 0.03 98.79 0.01 100.00 0.01 99.98 575
B5# 16.986 4,183 0.00 100.00 0.05 98.77 0.01 99.99 0.01 100.00 57.2
B6# 16.876 4.185 0.01 100.00 0.04 98.68 0.01 100.00 0.00 100.00 57.8
B7# 16.787 4.184 0.01 99.99 0.06 98.72 0.01 99.97 0.01 100.00 57.1
B8# 16.918 4,183 0.01 99.99 0.03 98.74 0.01 99.95 0.01 99.99 57.7
B9# 16.773 4,184 0.00 100.00 0.04 98.66 0.01 100.00 0.00 99.99 57.4
B10# 16.816 4,182 0.01 99.98 0.05 98.82 0.01 100.00 0.00 100.00 57.9
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Tables
Table 2: Crush or impact/ 3&2: ¥IEEkED

Sf’fmf'f No. Cl# | Co# | C3# | ca# | Cs5# | Cé# | Cr# | C8# | Cco# | cio#
Test 6- ﬁéuuﬁ?
Crush OCV prior to test(V)
o, e S enab 3.779 | 3.773 | 3.776 | 3.774 | 3.778 | 3.768 | 3.762 | 3.764 | 3.766 | 3.765

Temp. IE#(°C) 247 | 243 | 246 | 241 | 245 | 248 | 243 | 244 | 241 | 242

Table 3: Overcharge / #3: it
Test 7: 5quE>L¢ No. B11# | B12# | B13# | Bl4# | B15# | BI16# B17# B18#
Overcharge ST
Mik7: o i
it | OSLRoro oo™ | 4185 | 4183 | 4184 | 4183 | 4181 | 4182 | als2 | 4181
Table 4: Forced discharge / R4: & HE

Sample No. Cli# | clo# | c13# | cl4a# | cis# | cile# | ci7# | cis# | clo# C20#

*inu%’ﬂ?i?
Test 8: OCYV prior to test(V)
o R P 3.343 | 3.337 | 3.339 | 3.342 | 3.335 | 3.344 3.342 3.338 3.336 3.332
discharge Samole No
WiA8: ik # fgﬁm' C21# | C22# | C23# | C24# | C25# | C26# C27# C28# C29# C30#
i MRS

OCV prior to test(V) 3.317 | 3.318 | 3.316 | 3.311 | 3.317 | 3.319 3.318 3.317 3.316 3.312

DA R I 2 L ' ' ' ' ' ' ’ ’ ' '
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Appendix 1 [f#31
Photo Documentation [ /3044

Fig. 1 — Front view of Battery
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Fig. 2 — Back view of Battery
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Fig. 3 — Front view of Cell
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Fig. 4 — Back view of Cell
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Fig. 5 — Front view of PCM
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Fig. 6 — Back view of PCM
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--End of Test Report---
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